
Drink. Water Eng. Sci., 12, 45–58, 2019
https://doi.org/10.5194/dwes-12-45-2019
© Author(s) 2019. This work is distributed under
the Creative Commons Attribution 4.0 License.

Water reclamation for industrial use in sub-Saharan
Africa – a critical review

Noor Jehan Gulamussen1,2, André Marques Arsénio1, Nelson Pedro Matsinhe2, and
Louis Cornelis Rietveld1

1Faculty of Civil Engineering and Geosciences, Delft University of Technology,
P.O. Box 5048, 2600 GA Delft, the Netherlands

2Faculty of Engineering, Eduardo Mondlane University, P.O. Box 257, Maputo, Mozambique

Correspondence: Noor Jehan Gulamussen (n.j.gulamussen@tudelft.nl)

Received: 29 June 2018 – Discussion started: 4 September 2018
[...]
neighboring Malaysia, the government of Singapore secured
the availability of funds and incentives for industries that use
reclaimed water (Lee and Tan, 2016; PUB, 2014).

The state of Karnataka, India, also faces water shortages
due to population growth and expansion of industrial activ-
ities (Government of Karnakata, 2012). Therefore, the state
government planned the implementation of subsidies for up
to 75 % of the cost of equipment for water reclamation by
“small and medium manufacturing enterprises” (Freedman
and Enssle, 2015; Government of Karnakata, 2012).

2.3 Public–private partnerships and stakeholder
involvement

One particular challenge is to reconcile the need for tariffs
that encourage the use of reclaimed water with availability
of financing for water reclamation projects (Molinos-Senante
et al., 2013). PPPs can offer a combination of cost and per-
formance benefits that municipal and industrial clients re-
quire (Lloyd Owen, 2016). Lloyd Owen (2016), having eval-
uated 2714 water projects, noted the existence of 72 wa-

ter reclamation projects (for all applications) in 2014 under
PPPs covering 29.44 million people, with a total capacity of
11.80 × 106 m3 d−1 and more than half of the projects being
located in areas of high water stress.

The integration of all relevant institutions and stakehold-
ers in the planning and design of water reclamation projects
can reduce the risk of failure and increase the cost effec-
tiveness of the projects (Lautze et al., 2014; Giurco et al.,
2010). Lloyd Owen (2016) also showed that water reclama-
tion projects had not ended before the deadline, which is in
contrast to general water projects, indicating the complexity
of implementing water reclamation schemes. Therefore, wa-
ter reclamation opportunities must be identified and cost effi-
ciencies optimized by the stakeholders’ involvement through
synergy development and exploration of cogeneration oppor-
tunities. If the end users’ preferences are not considered dur-
ing the planning phase, they may simply reject the plan, not
be able to make full use of the provided water or refuse to
pay for the service (Lautze et al., 2014).

Historical survey data consistently show that the public
tolerates and welcomes non-potable use of reclaimed water,
particularly when there is lower risk of human contact; e.g.,
high levels of public acceptance of non-potable water use in
industrial processing have been reported (Chen et al., 2015).
Examples can be found in Australia and California, where
the success is credited to the commitment of the projects
in informing and educating the local community about the
efficient water use and reclamation, thus creating a greater
awareness on water shortage problems (Po et al., 2003).

www.drink-water-eng-sci.net/12/45/2019/ Drink. Water Eng. Sci., 12, 45–58, 2019



48 N. J. Gulamussen et al.: Water reclamation for industrial use in sub-Saharan Africa

2.4 Savings in water needs and economic, health and
environmental benefits

Water reclamation for industry often produces considerable
savings in fresh water and produces economic and envi-
ronmental benefits (Lahnsteiner and Klegraf, 2005; UNEP,
2005).

In the city of St. Petersburg, Florida (USA), all wastew-
ater is treated to a high standard. The reclaimed water is
then used for irrigation and industrial cooling applications
by thousands of customers, accounting for nearly half of the
city’s water needs. By substituting the potable water, the city
has eliminated the need for expansion of its potable water
supply system until the year 2030, with cost savings of about
USD 30 million (Grobicki, 2008; Lazarova et al., 2012).

By using reclaimed water, Durban industries reduced the
costs of water supply; in particular, the Mondi paper mill
saves an amount equivalent to EUR 3.5 million per year. The
project allowed Durban Metro Water Services to install and
operate a new affordable distribution network for the town-
ships while offering the industry cheap and high-quality wa-
ter (BIO by Deloitte, 2015).

The Panipat Refinery in India enabled its expansion by
implementing water reclamation, increasing the economic
activity. The cost saving, by using reclaimed water, was
EUR 5000–12 400/year, and the water demand decreased by
16 000 m3 d−1. In addition, it had a positive environmental
impact by reducing freshwater withdrawal by 7000 m3 d−1

and by not discharging the sewage in the Yamuna Canal (An-
derson, 2003; Lazarova et al., 2013).

Another example is Dow Benelux’s site at Terneuzen (the
Netherlands). The effluent of the sewage treatment plant is
treated by membrane filtration and used by the industry to
generate steam, resulting in savings not only in water for do-
mestic uses but also energy, with 65 % less energy consumed
at the facility compared to desalination of the same amount
of seawater. These savings are equivalent to a decrease in
CO2 emission of 5000 t yr−1 (Baker, 2008).

Discharge of untreated sewage can lead to adverse health
effects. Besides the economic and environmental benefits, by
using reclaimed water in industry, also negative public health
effects are prevented (Kerstens et al., 2016).

3 Water use in industry

3.1 Water flow in industry

In the period of 1997–2002, the water consumption by in-
dustries, in 109 m3 d−1, was 26.6 in Africa, 697.0 in Asia
and the Pacific, 556.4 in Europe, 75.3 in Latin America
and the Caribbean, and 670.1 in North America, respec-
tively. In Africa, only 5 % of the total water use was in-
dustrial, whereas in sub-Saharan countries it was only 2 %
(12.1 × 106 m3 d−1; Institute Water for Africa, 2016).

The most water-demanding industries and their applica-
tions per tonne of product can be found in Table 2.

Thermoelectric power generation typically requires large
quantities of cooling water, representing a major opportunity
for reclaimed water, providing that corrosion, biological and
scaling concerns are addressed. There are also opportunities
for the use of reclaimed water in various production steps
of some industries such as pulp and paper, chemical, textile,
construction, petroleum and coal.

3.2 Water quality needs and required treatment for use
of reclaimed water in non-food industry

Food industries require potable water even for cleaning pur-
poses (Meneses et al., 2017). Treating sewage to potable
quality requires advanced technology (Li et al., 2015) that, in
most cases, is not available in developing countries (Bouabid
and Louis, 2015). Furthermore, the public tends to be more
skeptical towards the use of reclaimed water in food indus-
tries (Chen et al., 2015). Therefore, the focus of this paper is
on non-food applications.

The main concern related to water quality, principally for
boiler feed and cooling water, is the formation of precipi-
tated impurities (scaling), corrosion, biological growth, foul-
ing and foaming. For this reason, industrial water for cooling
and boiler feed should have a low hardness level, a low salt
and suspended solids’ concentration, low organic matter and
nutrients, and in some cases, the absence of pathogenic mi-
croorganisms. The industrial water reclamation concerns and
potential treatment processes are presented in Table 3.

3.2.1 Cooling water requirements

Cooling is utilized for the operation of pumps and compres-
sors vacuum systems and steam turbine condensers (Hunter,
2001). Cooling systems can have different configurations but
are mainly divided into once-through and recirculating sys-
tems.

Once-through cooling systems transfer heat to water to
cool the process equipment and then discharge the hot water
after a single use (Asano and Jiménez, 1998). This system re-
quires a large volume of water, but the quality requirements
are generally not restrictive, and usually lake water, river wa-
ter and seawater is used with little or any treatment (Lens
et al., 2002). The use of disinfected reclaimed water is also
a convenient alternative whenever the industries are located
near a wastewater outfall (USEPA, 2004; National Academy,
2012).

Recirculating cooling systems transfer the heat from the
warmed water to the vapor so that the water can be reused
to absorb process heat and recirculated for additional cycles
(San Jose Environmental Service Department, 2002). Hot
water is pumped at the top of the tower and released over
packing material, where it is cooled when in contact with the
cold air (Lens et al., 2002). The resulting hot moist air is

Drink. Water Eng. Sci., 12, 45–58, 2019 www.drink-water-eng-sci.net/12/45/2019/



N. J. Gulamussen et al.: Water reclamation for industrial use in sub-Saharan Africa 49

Table 2. Industrial water consumption for the most water-demanding industries. Adapted from Hunter (2001), Ranade and Bhandari (2014),
Joint Research Council (2001), European Commission (2003), and Cooperman et al. (2012).

Type of industry Consumption Most water-demanding applications

Thermal power plant 1.8 m3 h MW−1 Cooling
Paper 300–1000 m3 per tonne of product Cooling and boiler feed
Petroleum 10–300 m3 per tonne of product Cooling
Chemical fertilizer 270 m3 per tonne of product Cooling
Iron and steel 20–60 m3 per tonne of product Cooling
Mining 40 m3 per tonne of ore Process
Sugar 15 m3 per tonne of sugar Cooling
Textile 2–6 m3 per tonne of greasy wool Cooling and process

Table 3. Industrial water reclamation concern and potential treatment (sources: Asano, 1998; Cisneros, 2014; USEPA, 1992).

Concern Problem description Cause Treatment process

Scaling Hard deposits formed in cooling sys-
tems that reduce the efficiency of the
heat exchanger

Inorganic com-
pounds such as
calcium, magnesium
and silica

Chemicals for acidification, EDTA and
polymeric inorganic phosphate,
lime softening, and ion exchange

Corrosion Corrosion by increase in electrical con-
ductivity, acidic conditions, and the
presence of dissolved gases and certain
metals with high oxidation state

Dissolved solids,
pH and
ammonia

Corrosion inhibitors such as chro-
mates, polyphosphates, zinc and
polysilicates

Biological
growth

Growth of microorganisms, reducing
heat transfer efficiency and water flow;
formation of corrosive by-products

Organic residues,
suspended solids,
ammonia and
phosphorus

Biocides such as chlorine, sodium
hypochlorite and chlorine dioxide, and
filtration

Clogging Formation and settling of particulate
matter that clogs equipment

Suspended solids
and precipitates

Coagulation and
filtration

released into the atmosphere, while the cooled water is col-
lected into a reservoir at the bottom of the cooling tower,
where it is returned into the recirculating system (Lens et
al., 2002). In recirculating cooling systems, additional treat-
ment, such as filtration, chemical precipitation, ion exchange
or reverse osmosis, can be necessary to avoid scaling (Asano
and Jiménez, 1998). In some cases, only additional chemical
treatment is necessary, e.g., to avoid foaming, to control cor-
rosion, to disperse suspended solids or to control biological
growth (National Academy, 2012).

3.2.2 Boiler feed water requirements

Water to be used for boiler feed requires extensive treat-
ment, with the quality requirements increasing with the op-
erating pressure of the boiler. The water needs to be treated
to remove inorganic constituents such as calcium, magne-
sium, silica and aluminium that contribute to scale forma-
tion in boilers. Treatment should also control excessive al-
kalinity and high concentrations of potassium and sodium
that can cause foaming as well as bicarbonate alkalinity that

can lead to the release of carbon dioxide, which can increase
the acidity in the steam and corrode the equipment (National
Academy, 2012). To prevent corrosion, chloride, sulfate and
sodium should be lower than 5 mg L−1 (Moed, 2015). Organ-
ics in reclaimed water can also cause foam and corrosion in
boilers, which can be controlled by carbon adsorption, ion
exchange or corrosion inhibitors such as amines (USEPA,
2012; Sensorex, 2016; Moed, 2015).

3.2.3 Process water requirements

Process water is needed for processes such as quenching re-
actions and washing (Lens et al., 2002). For mineral wash
and transport in mineral and mining industries, the required
treatment involves the removal of suspended solids and some
organics. Secondary sewage treatment plant effluent may be
acceptable for applications such as concrete manufacturing,
but advanced treatment is needed for applications such as
carpet dyeing because water used in textile manufacturing
must be non-staining and organic matter could compromise
the quality of the final product. Divalent metal cations cause

www.drink-water-eng-sci.net/12/45/2019/ Drink. Water Eng. Sci., 12, 45–58, 2019



50 N. J. Gulamussen et al.: Water reclamation for industrial use in sub-Saharan Africa

problems in some of the dyeing processes that use soap,
and nitrates and nitrites may also cause problems because
of structural modification in azo dyes (National Academy,
2012). Other industrial process uses require high-quality wa-
ter, e.g., water used to wash circuit boards in the electronics
industry often requires reverse osmosis treatment for exten-
sive salt removal.

More specific examples of treatment requirements for pro-
cess water in industries can be seen in Table 4.

3.3 Cost comparison of treatment technology options
for water reclamation

Most of the existing water reclamation schemes use efflu-
ent from the secondary sewage treatment processes for fur-
ther purification in tertiary or advanced treatment units (Ta-
ble 4), resulting in additional costs for installation and oper-
ation. Other constraints, such as land acquisition for build-
ing sites, distance between the production site and the con-
sumers, and requirement to install a dual distribution system
or retrofitting, also highly influence the capital and operation
and maintenance costs. The separate distribution system can
involve more than 70 % of the overall costs for reclamation,
depending on site-specific conditions (Lazarova, 2005).

Among the tertiary treatments, polishing pond treatment
is the most simple and unsophisticated but has proven to be
a competitive, efficient solution for small aggregates (project
size flow of 3000 m3 d−1 and 15 000 population equivalent;
Lazarova, 2005). The construction of filtration as a tertiary
treatment unit results in a 2- to 3-fold increase in the capital
and operating costs compared to the disinfection processes.
For project sizes more than 7500 m3 d−1 (50 000 population
equivalent), the costs for UV treatment or chlorination for
disinfection become comparable to maturation ponds. The
cost difference between UV irradiation and ozonation de-
creases with plant size. For disinfection processes, the vari-
able costs are high compared to the fixed costs, e.g., for UV
irradiation, the variable costs associated with lamp replace-
ment and cleaning are about 45 %–50 % of the total annual
costs (Indian Institute of Technology, 2011), while variable
costs associated with chemical use can increase up to 50 %–
70 % for chlorination and ozonation, respectively, for small
to large water reclamation schemes (Lazarova, 2005). Use of
secondary to tertiary processes for treatment of sewage to a
high level for water reclamation can be energy intensive. En-
ergy costs are only about 2 %–5 % of the variable costs for
chlorination but can be 15 % and 35 % of the total variable
costs for UV irradiation and ozonation, respectively (Indian
Institute of Technology, 2011).

The costs of membrane filtration (micro- and ultra-
filtration) are significantly higher compared to the other dis-
infection processes. The widespread application of mem-
brane bioreactors (MBRs), despite all the process advan-
tages, is constrained by the high costs of membranes aside
from high operation and maintenance costs due to fouling but

has as an advantage in terms of treatment performance. Com-
pared to the conventional activated sludge process, the over-